

Since this is a very extensive table, the format and content has not been edited by ActaDV.

Table III. Clinical characteristics of reports of delusional infestation associated with common prescribed drugs

Author (reference)	Associated drug	Dose (mg/day)	Naranjo score	Age (years)	Sex	Treatment	Outcome	Comorbidity/ medical history	Medication before DI onset (dose)
Fowler et al. (10)	Ropinirole	2	7	70	F	First dose done ropinirole to 1 mg, later d/c ropinirole Start pregabalin 150 mg/day	DI resolved within 1 week	Restless leg syndrome	–
Sandoval et al. (14)	Pramipexole	2	6	65	M	Decrease pramipexole to 1.5 mg/day	DI resolved in a few weeks	Parkinson's disease	Carbidopa/levodopa (75/300 mg/day) and selegiline (15 mg/day) (Psychotherapy)
Liebowitz et al. (18)	Phenelzine	45	5	Late 20s	F	D/ phenelzine	DI resolved within 3 months.	Medical history of amphetamine use, depression, low vitamin B12	–
Swick et al. (16)	Amantadine + Levodopa/ carbidopa	100 + 300/75	5	83	M	D/ amantadine	DI resolved in 1 week	Parkinson's disease	–
Robaey et al. (39)	Interferon alpha-2b	120 (µg/week)	4	49	F	D/ Interferon alpha-2b	DI resolved within 3 weeks.	Chronic Hep-C virus infection, leukopenia	Ribavirin, ciprofloxacin
Aizenberg et al. (19)	Phenelzine	30	4	77	F	D/ phenelzine Start haloperidol	DI resolved in a few days	Depression	–
Kolle et al. (17)	Piribedil	200	3	61	F	D/ piribedil	DI resolved in 12 days	Parkinson's disease	Levodopa (850 mg/day), decarboxylase inhibitor (NS), entacapone (1000 mg/day), ropinirole (12 mg/day) and pramipexole (2.5 mg/day)
Flann et al. (11)	Ropinirole	10	3	47	F	D/ ropinirole	DI resolved in 3 months	Parkinson's disease	Levodopa/carbidopa (NS)
Fleury et al. (24)	Topiramate	300	3	48	F	D/ topiramate	DI resolved	Temporal lobe epilepsy, depression	Natriumvalproate, levetiracetam
Moro et al. (13)	Ropinirole	3	3	82	M	D/ ropinirole Start quetiapine (50 mg/day)	DI resolved	Later diagnosed with dementia	Levodopa/benserazide (800/200 mg/day), entacapone (replaced by Ropinirole), amantadine (200 mg/day)
Flann et al. (11)	Ropinirole	9	3	79	M	D/ ropinirole Increase levodopa/	DI resolved within 1 month	Parkinson's disease	Levodopa/benserazide (NS), ramipril, bisoprolol,

						benserazide (NS)			amlodipine, aspirin, bendroflumethiazide
Steinert et al. (25)	Ciprofloxacin	200	3	45	M	D/ ciprofloxacin Start amoxicillin (3 times 1,000 mg)	DI resolved within 2 days	Urinary tract infection, bio- prosthetic heart valve	–
Ojeda-López et al. (15)	Pramipexole	0.75	3	80	F	D/ pramipexole Start levodopa/carbidopa	DI resolved	Parkinson's disease, cognitive impairment, axial predominance	–
Davis et al. (12)	Ropinirole	12	3	68	F	Reduced ropinirole to 3 mg 3 times daily	DI resolved within 2 years	Parkinson's disease	Carbidopa/levodopa (100/400 mg/day)
Fowler et al. (10)	Armodafinil + Amphetamine	250 120	2	62	M	D/ armodafinil Decrease amphetamine to 60 mg/day	DI resolved within 1 month	ADHD, contact dermatitis	Dextroamphetamine/amphetamine (120 mg/day)
Ojeda-López et al. (15)	Amantadine	600	2	62	M	D/ pramipexole Decrease amantadine to 100 mg/day and increase Levodopa/carbidopa to 1 mg/day	No improvement. DI resolved after addition of clozapine (50 mg/day)	Depression, ophthalmological disease	Levodopa/carbidopa (250/25 mg/day) and pramipexole (3 mg/day)
Lopez et al. (23)	Gabapentin	600	2	73	F	D/ gabapentin	DI resolved in 2 weeks	Facial herpes zoster with post-herpetic neuralgia, prolactinoma, hypertension, hypothyroidism	Bromocriptine, lisinopril, Levothyroxine
Moro et al. (13)	Amantadine + Pramipexole	200 + 3	2	72	F	D/ amantadine and pramipexole Minima change of dose of levodopa (NS)	DI resolved	Parkinson's disease, levodopa change	Levodopa/benserazide (800/200 mg/day)
Davis et al. (12)	Pergolide + amantadine	4,5 + 100	2	82	F	D/ pergolide Start carbidopa/levodopa 25/100 mg	DI resolved within 2 weeks	Parkinson's disease	–
Davis et al. (12)	Ropinirole	12	2	66	F	D/ ropinirole D/ trihexyphenidyl Start quetiapine Replace quetiapine with clonazepam (1 mg/day)	Quetiapine proved ineffective DI resolved after clonazepam started.	Parkinson's disease, gum disease	Trihexyphenidyl (6 mg/day), rasagiline (1 mg/day), modafinil (200 mg/day), methylphenidate (10 mg/day) and carbidopa/levodopa (75/300 mg/day).

Davis et al. (12)	Amantadine + entacapone	200 + 2 tablets every 2-3h 200 mg	2	64	M	D/ amantadine Start quetiapine (100 mg/day) D/entacapone Start lorazepam (3 mg/day)	Each change improved DI, but the addition of lorazepam resolved DI.	Parkinson's disease, mild cognitive impairment, neuropathy	Carbidopa/levodopa (50/200 mg/day), entacapone (2 tablets 200 mg every 2–3 h), amantadine (200 mg/day), amorphine 0.6 mL, donepezil (10 mg/day) and gabapentin (600 mg/day)
Davis et al. (12)	Trihexyphenidyl	8	2	50	F	D/ trihexyphenidyl Start carbidopa/levodopa (75/300 mg/day)	DI resolved.	Mild cognitive impairment, poor vision due to corneal injury	–
Rosenzweig et al. (40)	Donepezil	15	2	Early 70s	M	D/ donepezil Start quetiapine (25 mg/day)	DI resolved in 4 months	Vascular dementia, diabetic peripheral neuropathy, osteoarthritis, cataracts, liver cirrhosis, depression and alcohol abuse	–
Damiani et al. (20)	Doxepin	25	2	71	F	D/ doxepin Start pimozide 2 mg/day	DI resolved in 1 month	NS	–
Flann et al. (11)	Cabergoline	NS	1	79	M	D/cabergoline	DI resolved within 6 weeks	Parkinson's disease, heart failure, gout, hypertension	Levodopa/carbidopa (NS), entacapone (NS)
Tse et al. (26)	Clarithromycin	750	0	49	M	D/ clarithromycin Start haloperidol (NS)	DI resolved within 3 weeks	End stage renal failure, diabetic nephropathy	Peritoneal dialysis, terfenadine, anti-tussives (NS)
Wenning et al. (22)	Sertraline + alprazolam	200 0.5	0	73	F	Start risperidone 0.25 mg/day	DI resolved within 1 week	History of psychiatric disorders, such as delusion, depression	–
Reichenberg et al. (21)	Cetirizine + doxepin	10 25	0	65	M	D/ cetirizine and doxepin Start topical emollients and hydrocortisone/pramoxine lotion.	DI resolved within 24 h	Acute dementia and over-the-counter medications (NS)	Furosemide (40 mg/day), 'over-the-counter' anti-itch and cold medications (NS)
Wenning et al. (22)	Fluoxetine (+ lithium)	NS NS	0	58	F	D/ fluoxetine Increase lithium 600 mg/day Start risperidone 5 mg/day	DI resolved in 1 week	History of drug abuse and psychiatric illnesses	–

DI: delusional infestation; NS: not specified; D/: discontinued; –: none; ADHD: attention-deficit hyperactivity disorder; M: male; F: female.